
Parts Breakdown HR4041C

Page 1 of 3 12/8/2008



Parts Breakdown HR4041C

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

1 421596-2 CAP, HM0810B 0
3 331301-8 TOOL RETAINER, HM0810B 0
6 265321-9 HEX BOLT M8X12, HM0810B-T2 0
7 231375-8 COMP. SPRING 15, HR3851 0
8 265914-2 H.S.H.BOLT M6X25, HM1211B 0
10 324720-5 TOOL HOLDER, HR4041C 0
11 213606-7 O RING 48, HR2511 0
12 213428-5 X-RING 28, HR5000 0
13 261133-8 NYLON WASHER 29, HR4041C 0
14 267338-8 FLAT WASHER 29, HR4041C 0
15 324721-3 IMPACT BOLT, HR4041C 0
16 324726-3 WASHER 17, HR4041C 0
17 262119-5 RUBBER RING 18, HR4041C 0
18 324724-7 SLIDE PLATE, HR4041C 0
19 158117-4 BARREL CPL.,HR4041C 0
20 266158-7 H.S.H. BOLT M6X30,HR4041C 0
21 213654-6 O RING 60, HR3851 0
22 331730-5 CYLINDER A, HR4041C 0
23 256266-2 PIN 6, HR4041C 0
24 419670-8 SLIDE SLEEVE, HR4041C 0
25 331731-3 CYLINDER B, HR4041C 0
26 331732-1 RING 34, HR4041C 0
27 234016-5 COMP. SPRING 35, HR4041C 0
28 267339-6 FLAT WASHER 34, HR4041C 0
29 233945-9 RING SPRING 32, HR4041C 0
30 324725-5 STRIKER, HR4041C 0
31 213962-5 O RING 22, HR4001C 0
32 254231-5 KEY 4, HR3851 0
33 227508-1 SPIRAL BEVEL GEAR 27, HR4041C 0
34 213962-5 O RING 22, HR4001C 0
35 213379-2 O RING 21, AG125 0
36 419004-5 PISTON, HR4001C 0
37 256197-5 PIN 7, JR3020 0
38 419679-0 CONNECTING ROD, HR4041C 0
39 266148-0 H.S.H. BOLT M4X14, 9005B 0
40 941052-1 F. WASHER 4, 9218SB 0
41 419672-4 CRANK CAP COVER, HR4041C 0
42 443127-7 FILTER, HR4041C 0
43 419671-6 CRANK CAP, HR4041C 0
44 213604-1 O RING 50, 6911D 0
45 158118-2 CRANK HOUSING CPL.,HR4041C 0
46 125375-7 TORQUE LIMITER ASS'Y, HR4041C 0
47 324550-4 CRANK SHAFT, HR4001C 0
48 211332-2 BALL BEARING 6004LLU, HR4002 0
49 961060-6 RETAINING RING S-20, 2708 0
50 226642-4 HELICAL GEAR 38, HR4041C 0
51 253180-3 F. WASHER 10, 6906 0
52 421976-2 SEAL RING, HR4041C 0
53 158119-0 GEAR HOUSING CPL.,HR4041C 0
54 922331-6 H.S.H. BOLT M6X20, LS1013 0
55 213231-4 OIL SEAL 15, HR4500C 0
56 331596-3 SLEEVE 12, HR4500C 0
57 211137-0 BALL BEARING 6201LLU,4140 0
58 253084-9 F. WASHER 12, 5014NB 0
59 241863-7 FAN 70, JR3020 0
60 513691-3 ARMATURE ASS'Y 115V, HR4041C 0
61 681650-6 INSULATION WASHER, HR4000C 0
62 210005-4 BALL BEARING 608DDW, 9031 0
63 419673-2 BAFFLE PLATE, HR4041C 0
64 266095-5 TAPPING SCREW 5X55, 5044KB 0
65 625756-0 FIELD 115V, HR4041C 0
66 419674-0 MOTOR HOUSING, HR4041C 0
67 941151-9 F. WASHER 6, 5007NB 0
68 922381-1 H.S.H. BOLT M6X60, HM1800 0

Page 2 of 3 12/8/2008



Parts Breakdown HR4041C

69 638501-4 BRUSH HOLDER UNIT,HR4041C 0
70 194160-9 CARBON BRUSH CB-350,HR4001C 0
71 265995-6 TAPPING SCREW 4X18, 4323K 0
72 419675-8 REAR COVER, HR4041C 0
73 265995-6 TAPPING SCREW 4X18, 4323K 0
74 345763-4 GRIP SPRING 66, HR4041C 0
75 266322-0 SQUARE BOLT M8X80, HM0860C 0
  75   266406-4   SQ. BOLT M8X85, HR4041C   0
76 931302-2 HEX NUT M6, HR2400 0
77 450332-9 SIDE GRIP BASE 66, HR4041C 0
  77   419678-2   SIDE GRIP BASE 66, HR4041C   0
78 265701-9 SCREW M6X14, 5177B 0
79 158131-0 GRIP 36 CPL.,HR4041C 0
80 631741-3 CONTROLLER, HR4041C 0
81 265995-6 TAPPING SCREW 4X18, 4323K 0
82 863287-3 NAME PLATE, HR4041C 0
83 941152-7 F. WASHER 6, HM1500 0
84 922331-6 H.S.H. BOLT M6X20, LS1013 0
85 418549-0 SWITCH LEVER, HR4041C 0
86 651922-3 SWITCH, HM1303B 0
87 638509-8 LEAD UNIT, HR4041C 0
88 158263-3 HANDLE CPL., HR4041C 0
89 266041-8 TAPPING SCREW, FLANGE 5X25, 5177B 0
90 687169-3 STRAIN RELIEF, HP1621F 0
91 265995-6 TAPPING SCREW 4X18, 4323K 0
92 664276-9 CORD (2X16X16 SJ), HR5000 0
93 682560-0 CORD GUARD 10, HM1202C 0
94 419677-4 HANDLE COVER, HR4041C 0
95 265995-6 TAPPING SCREW 4X18, 4323K 0
1001 158257-8 PLASTIC TOOL CASE,HR4041C 0
1002 321248-4 DEPTH GAUGE, HR3851 0
1003 805220-9 MODEL NO. LABEL, HR4041C 0

Page 3 of 3 12/8/2008


